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Materlal Test Report

Heat Code: mav An Ameri-Forge Group Compary
3 , 13770 Industrial Rd, Houston, TX 77015
“Offrer" 1S0 9001:2008 Cerlified Sales: (113)868-442t Fax; (713) 455-8368
PLESA ANAHUAC Y CIAS PO: 9216 [Sales Order: 89436 Line: 4
S4 DE CV AV. VALLE DE LAS item Code: 0152912100-0020F [Qty Shipped: 10
ALAMEDAS 66-0 item Desc: FILG 12.00 0150 S0 RF
54940 TULTITLAN, EDO, MEX Supplier, c¥C Supplier Heat, 3015956

Spec: ASTM A105/A105M- {10} /ASME SA 105/SA 1034~ {08a} Section IT Part A

Tem Tt} Ladie Frodust EPCRA CASH __[Element __ (%wl)  Ladie Produst EPCRA CASE |
Carbon 0.19 1Cr  chrostum .07 A4
Mn Manganese 1.08 ¥ 7479-96-5 1Mo Molybdenun 0.02
P Phopphdrova 0.008 V- vsnadium 0.002
8 sulphor 0.022 Chb  tolusbium 0.g02
§1 silteon 0.24 C.E. D.40
Cu  Copper .13 v 7440-50~8 ! CuliCrMo 0.347
Ni  wmickel 0.07 Y 1440-02-0 :CrMo 0.087

avmana

Mechanical Testing : Cther
Test Lab ' ArG ML CHC-TEXAS
Test Bar Size Test Piece 32114 3015956
HEW 163 - 163 P
Elg (%) 32,0
RA (V) _ 58,0 :
Tensile Speciman Size (in}) .487
Tensile (ksi) 78.3
yield (ksi} 47.2 :
Gauge Length 2 i
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Mo Weld repair parformed. Chemical Analysis results shown are actual. Forglngs ave capable of passing
hydrostatic test ¢ompatible with the appropriate-zating. Elongation taken from a round specimen. All material
supplied under this order is certified to be free of mercury contamination and no mercury bearing equipment was
used in manufacturing, fabrication or testing. Yield strepgth was ‘determined using the 0,2V offset methed.

Ko weld repair performed on this product.

Froduct - ‘compliant with and meets all reguirements of ASTM Al05/

eofs of Section 313 of the Emergenicy Planning and - __.h;f

EPCRA 3 wmr jeation: Thia mhmmuiﬂs_mnm
T Commmumity I]%l%!id upnfund Amendments snd Reauthodzation Act of 1986} and gmm'g ug R Pld 372. Patantialty repodabie chamicals até indicated with o
chackmadk intha "EPGRA w[umn amt & Chemical Absiract Sendoss (CAS) raghtry number Is provided for uch chemical in addition to this percent by weig of the chemicel

prosard in this product. His youwv responsibikty atone Lo datermina whather your faciily I8 tequined (0 submi & dee Releass Invaniory Repod under EPCRA Section 313,

Certification No.. 194396
Cerlification Date: 11715/2010

“This ceport s Easubd in comphianos with the requirements of EN10204 3.1 1150 10474 3.4, ‘Nichotas Tepovich - Metallurgic Lab Manager



